

## Product list for Human Treatment

<b>1</b>	<b>DRUGS ACTING ON GASTROINTESTINAL &amp; HEPATOBILIARY SYSTEM</b>	
<b>A.</b>	<b>ANTACIDS, ANTIREFLUX AGENTS &amp; ANTIULCERANTS</b>	
1	Omeprazole Capsules	20mg, 40mg
2	Pantaprazole Injection	40mg
<b>B</b>	<b>GIT REGULATORS, ANTIFLATULENTS, ANTI-EMETICS &amp; HEPATIC PROTECTOR</b>	
1	Ondansetron Tablets	2mg, 4mg, 8mg
2	Domperidone Tablets	10mg, 30mg (10mg immediate +20mg SR)
3	Metoclopramide Tablets	5mg, 10mg, 15mg
4	Granisetron Tablets	1mg, 2mg
5	Ursodeoxycholic Acid Tablets	150mg, 300mg, 450mg, 600mg
6	Simeticone Capsules	140mg
<b>C.</b>	<b>ANTISPASMODICS</b>	
1	Drotaverine Tablets	40mg, 80mg
2	Hyoscine Butyl Bromide Tablets	10mg, 20mg
3	Hyoscine Butyl Bromide Injection	20mg/2ml
<b>D.</b>	<b>ANTIDIARRHEALS</b>	
1	Loperamide Tablets	2mg
<b>E.</b>	<b>LAXATIVES &amp; PURGATIVES</b>	
1	Bisacodyl Tablets	5mg
<b>2</b>	<b>DRUGS ACTING ON CARDIOVASCULAR &amp; HEMATOPOIETIC SYSTEM</b>	
<b>A.</b>	<b>CARDIAC &amp; ANTI-ANGINAL DRUGS</b>	
1	Amlodipine Tablets	5mg, 10mg
2	Atenolol Tablets	50mg, 100mg
3	Carvedilol Tablets	6.25mg, 12.5mg, 25mg
4	Digoxin Tablets	0.25mg
5	Diltiazem Injection	25mg/ 5ml
6	Diltiazem Tablets	30mg, 60mg, 90mg, 120mg (SR)
7	Etamsylate Tablets	500mg
8	Methyldopa Tablets	250mg, 500mg
9	Nebivolol Tablets	2.5mg, 5mg
10	Nicrorandil Tablets	10mg
11	Prazosin Tablets	2.5mg, 5mg (XL)
12	Ramipril Tablets	1.25mg, 2.5mg, 5mg, 10mg
13	Telmisartan Tablets	20mg, 40mg, 80mg
14	Tranexamic Acid Tablets	500mg
<b>B</b>	<b>ACE INHIBITORS, DIRECT RENIN INHIBITORS &amp; BETA- BLOCKERS</b>	
1	Enalapril Tablets	2.5mg, 5mg, 10mg
2	Bisoprolol Tablets	2.5mg, 5mg
3	Methyldopa Tablets	250mg, 500mg
<b>C</b>	<b>DIURETICS, PERIPHERAL VASODILATORS &amp; CEREBRAL ACTIVATORS</b>	
1	Acetazolamide Tablets	250mg
2	Furosemide Tablets	40mg

3	Cinnarizine Tablets	25mg, 75mg
4	Nimodipine Tablets	30mg
<b>D</b>	<b>VASOCONSTRICTORS, DYSLIPIDAEMIC AGENTS, HAEMOSTATICS</b>	
1	Atorvastatin Tablets	10mg, 20mg
2	Atorvastatin + Ezetimibe Tablets	10mg
3	Nicotinic Acid Tablets	375mg, 500mg
4	Losartan Tablets	25mg, 50mg
5	Etamsylate Tablets	250mg, 500mg
<b>E</b>	<b>ANTICOAGULANTS, ANTIPLATELETS &amp; FIBRINOLYTICS (THROMBOLYTICS)</b>	
1	Aspirin Tablets	50mg, 75mg, 100mg, 150mg
2	Clopidogrel Tablets	75mg, 150mg, 300mg
<b>3</b>	<b>DRUGS ACTING ON RESPIRATORY SYSTEMS</b>	
<b>A.</b>	<b>ANTIASTHMATIC &amp; COPD / COUGH &amp; COLD PREPERATIONS</b>	
1	Aminophylline Tablets	225mg, 350mg
2	Betamethasone Tablets	0.5mg, 1mg
3	Montelukast Tablets	4mg, 5mg, 10mg, 20mg
4	Salbutamol Tablets	2mg, 4mg, 8mg
5	Acetylcysteine Tablets	600mg
7	Cetirizine Hydrochloride Tablets	10mg
8	Levocetirizine Tablets	5mg
<b>B.</b>	<b>NASAL DECONGESTANTS &amp; OTHER NASAL pREPARATIONS</b>	
1	Fluticasone Capsules	50mcg, 100mcg, 250mcg
<b>4</b>	<b>DRUGS ACTING ON CENTRAL NERVOUS SYSTEM</b>	
<b>A.</b>	<b>ANXIOLYTICS &amp; ANTIDEPRESSANTS</b>	
1	Alprazolam Tablets	0.25mg, 0.5mg, 1mg, 1.5mg
2	Clobazam Tablets	5mg, 10mg, 20mg
3	Pregabalin Capsules	50mg, 75mg, 150mg
4	Venlafaxine Tablets	37.5mg, 75mg, 150mg
5	Citalocarbamazepine Tablets	200mg, 400mg
6	Donepezil Tablets	5mg, 10mg
7	Doxepin Tablets	25mg, 75mg
8	Haloperidol Tablets	5mg, 10mg
9	Naproxen Tablets	100mg
10	Olanzapine Tablets	2.5mg, 5mg, 7.5mg, 10mg
11	Phenytoin Tablets	100mg, 150mg, 250mg (ER)
12	Promethazine Tablets	10mg, 25mg
13	Pyridostigmine Bromide Tablets	30mg, 60mg
14	Amitriptyline Tablets	10mg, 25mg, 50mg, 75mg
15	Citalopram Tablets	10mg, 20mg, 40mg
16	Clomipramine Tablets	25mg, 50mg, 75mg
17	Duloxetine Tablets	20mg, 30mg, 40mg, 60mg
18	Escitalopram Tablets	5mg, 10mg, 20mg
19	Fluoxetine Tablets	10mg, 20mg, 60mg, 90mg

20	Fluoxetine Capsules	10mg, 20mg, 60mg
<b>B.</b>	<b>HYPNOTICS &amp; SEDATIVES</b>	
1	Midazolam Tablets	5mg, 10mg
<b>C.</b>	<b>ANTIPSYCHOTICS, ANTICONVULSANTS</b>	
1	Chlorpromazine Tablets	50mg, 100mg
2	Valproic Acid Tablets	200mg, 300mg, 500mg,
3	Carbamazepine Tablets	100mg, 200mg, 300mg, 400mg,
4	Gabapentin Tablets	100mg, 300mg
5	Levetiracetam Tablets	250mg, 500mg, 750mg, 1000mg
6	Oxcarbazepine Tablets	150mg, 300mg, 450mg, 600mg
<b>D.</b>	<b>ANTIPARKINSONIA ANTI-VERTIGO DRUGS</b>	
1	Carbidopa + Levodopa Tablets	10mg + 100mg, 25mg + 100mg
2	Betahistine Tablets	8mg, 16mg, 24mg, 32mg
<b>E.</b>	<b>ANALGESICS (NON-OPIOID), ANTIPYRETICS, NONSTEROIDAL ANTI - INFLAMMATORY (NSAIDs)</b>	
1	Paracetamol Tablets	500mg, 650mg
2	Aceclofenac Tablets	100mg, 200mg
3	Diclofenac Tablets	50mg, 75mg, 100mg, 150mg (SR)
4	Ibuprofen Tablets	200mg, 400mg, 600mg
5	Mefenamic Acid Tablets	100mg, 250mg, 500mg
6	Naproxen + Domperidone Tablets	250mg + 10mg
<b>F</b>	<b>NOOTROPICS &amp; NEUROTONICS/ NEUROTROPHICS</b>	
1	Mecobalamin Tablets	500mcg, 1000mcg, 1500mcg
2	Piracetam Tablets	400mg, 800mg
3	Piracetam Capsules	400mg
<b>5</b>	<b>DRUGS ACTING ON MUSCULO - SKELETAL SYSTEM</b>	
<b>A.</b>	<b>MUSCLE RELAXANTS &amp; ANTI-INFLAMMATORY ENZYME</b>	
1	Trypsin + Chymotrypsin Tablets	100000IU
<b>B.</b>	<b>NEUROMUSCULAR DISORDER DRUGS</b>	
1	Neostigmine Tablets	15mg
2	Estradiol Tablets	1mg, 2mg
3	Donepezil Tablets	5mg, 10mg
4	Pyridostigmine Bromide Tablets	30mg, 60mg
5	Rivastogmide Capsules	1.5mg, 3mg, 4mg, 6mg
<b>6</b>	<b>HORMONES</b>	
<b>A.</b>	<b>CORTICOSTEROID HORMONES</b>	
1	Clomifene Citrate Tablets	25mg, 50mg, 100mg
2	Liothyronine Sodium Tablets	25mcg
3	Methyl Prednisolone Tablets	4mg, 8mg, 16mg
4	Prednisolone Tablets	2.5mg, 5mg, 10mg, 20mg, 30mg, 40mg
<b>7</b>	<b>ANTI - INFECTIVES (SYSTEMIC) / ANTIFUNGALS / ANTIBACTERIALS</b>	
<b>A.</b>	<b>AMINOGLYCOSIDES</b>	
1	Clarithromycin Tablets	125mg, 250mg, 500mg
2	Erythromycin Tablets	125mg, 250mg, 500mg

3	Roxithromycin Tablets	50mg, 150mg
<b>B.</b>	<b>QUINOLONE &amp; OTHERS</b>	
1	Ciprofloxacin Tablets	250mg, 500mg, 750mg
2	Gemifloxacin Tablets	320mg
3	Levofloxacin Tablets	250mg, 500mg, 750mg,
4	Moxifloxacin Tablets	400mg
5	Norfloxacin Tablets	100mg, 200mg, 400mg
6	Ofloxacin Tablets	100mg, 200mg, 400mg
<b>C.</b>	<b>TETRACYCLINES</b>	
1	Doxycycline Hyclate Tablets	100mg
2	Doxycycline Capsules	50mg, 100mg, 200mg
3	Tetracycline Capsules	250mg, 500mg
4	Trimethoprim & Sulfamethoxazole Tablets	160mg & 800mg (960 mg)
5	Trimethoprim & Sulfamethoxazole Tablets	400mg & 80mg (480 mg)
6	Clindamycin Tablets	300mg
7	Clindamycin Capsules	150mg, 300mg
8	Metronidazole Tablets	200mg, 400mg
9	Tinidazole Tablets	300mg, 500mg, 1g
<b>D.</b>	<b>ANTI - TB DRUGS</b>	
1	Cycloserine Tablets	200mg, 400mg, 600mg, 800mg, 1000mg
2	Cycloserine Capsules	200mg, 400mg, 600mg, 800mg, 1g
3	Isoniazid Tablets	100mg, 300mg
4	Pyrazinamide Tablets	500mg, 750mg, 1200mg, 1g, 1.5g
5	Rifampicin Capsules	100mg, 300mg, 450mg, 600mg
<b>E.</b>	<b>ANTIFUNGALS &amp; OTHER ANTIMICROBIALS, ETC.</b>	
1	Fluconazole Capsules	50mg, 200mg
2	Griseofulvin Tablets	375mg
3	Itraconazole Tablets	100mg, 200mg, 400mg
4	Itraconazole Capsules	100mg, 200mg
5	Ketoconazole Tablets	200mg
<b>F.</b>	<b>ANTIMALARIALS</b>	
1	Artemether & Lumefantrine Tablets	20mg & 120mg, 80mg & 480mg
2	Artemether & Lumefantrine Capsules	40mg
3	Quinine Sulphate Tablets	100mg, 300mg, 600mg
4	Sulfadoxine & Pyrimethamine Tablets	500mg & 25mg
<b>G.</b>	<b>ANTIVIRALS</b>	
1	Aciclovir Dispersible Tablets	200mg, 400mg, 800mg
2	Aciclovir Sodium Injection	250mg, 500mg
3	Ganciclovir Capsules	200mg, 500mg
<b>H.</b>	<b>ANTHELMINTICS / ANTIAOEBICS</b>	
1	Albendazole Chewable Tablets	400mg
2	Mebendazole Tablets	100mg
3	Metronidazole Tablets	200mg, 400mg

<b>I.</b>	<b>GYNAC DRUGS &amp; DRUGS USED TO CURE ENDOCRINE DISORDER</b>	
1	Desogestrel & Ethinyl Estradiol Tablets	0.15mg & 0.03mg
2	Elemental Iron (Carbonyl Iron) & Elemental Zinc (Zinc Gluconate) & Cyanocobalamin Capsules	60mg & 11mg & 5mcg
6	Levonorgestrel & Ethinylediol Tablets	0.15mg + 0.03mg
7	Levonorgestrel Tablets	0.75mg
8	Medroxy Progesterone Acetate Tablets	2.5mg, 10mg, 100mg
9	Natural Micronized Progesterone Capsules (Soft Gelatin Capsules)	100mg, 200mg, 300mg, 400mg
11	Norethisterone Tablets	5mg
12	Allylestrenol Tablets	5mg
13	Bromocriptine Tablets	1.25mg, 2.5mg
14	Danazol Capsules	50mg, 100mg, 200mg
15	Ethinyl Estradiol Tablets	0.05mg, 0.1mg, 1mg
18	Medroxy Progesterone Tablets	2.5mg, 5mg, 10mg, 100mg
<b>8</b>	<b>DRUGS ACTING ON GENITO – URINARY SYSTEM</b>	
<b>A.</b>	<b>PREPARATIONS FOR VAGINAL CONDITIONS</b>	
1	Clotrimazole Tablets	100mg, 200mg, 500mg
<b>B.</b>	<b>DRUGS FOR TREATMENT OF BLADDER &amp; PROSTATE DISORDERS</b>	
1	Finasteride & Tamsulosin HCL Tablets	5mg & 0.4 mg
2	Tamsulosin HCL & Finasteride Capsules	0.4mg & 5mg
<b>9</b>	<b>ANTI-DIABETIC DRUGS &amp; OTHERS ACTING ON ENDOCRINE &amp; METABOLIC SYSTEM</b>	
<b>A.</b>	<b>ANTIDIABETIC DRUGS</b>	
1	Glibenclamide Tablets	2.5mg, 5mg
2	Gliclazide Tablets	30mg, 60mg, 80mg
3	Gliclazide Capsules	30mg, 60mg
4	Glimepride Tablets	1mg, 2mg, 4mg
5	Metformin Tablets	500mg, 850mg, 1000mg
6	Glimepride & Metformin SR Tablets	1mg & 500mg, 2mg & 500mg
7	Glipizide Tablets	2.5mg, 5mg, 7.5mg, 10mg
<b>B.</b>	<b>THYROID HORMONES</b>	
1	Levothyroxine Sodium Tablets	25mcg, 50mcg, 75mcg, 100mcg, 125mcg
<b>C.</b>	<b>DRUGS USED TO CURE BONE METABOLISM</b>	
1	Alendronic Acid Tablets	5mg, 10mg, 35mg, 70mg
2	Calcitriol Capsules	0.25mcg
<b>10</b>	<b>VITAMINS &amp; MINERALS</b>	
1	Vitamin E Capsules	200 IU, 400IU
2	Mecobalamin Tablets	500mcg, 2500mcg
3	Ascorbic Acid Tablets	500mg, 100mg
4	Calcium Carbonate Tablets	250mg, 500mg
5	Calcium Carbonate Capsules	500mg
6	Calcium Gluconate Injection	1000mg/10ml
7	Cyproheptadine Tablets (As Appetiser)	2mg, 4mg
<b>11</b>	<b>ALLERGY &amp; IMMUNE SYSTEM</b>	
<b>A.</b>	<b>IMMUNOSUPPRESSANTS</b>	

1	Azathioprine Tablets	50 mg
2	Mycophenolic Acid Tablets	180 mg, 250 mg, 360 mg, 500 mg & 750 mg
3	Sirolimus Tablets	1 mg & 2 mg
4	Tacrolimus Capsules	0.25 mg, 0.5 mg, 1 mg, 2 mg & 5 mg

